LJ N I_ I i\] E RsI—2i  SIZE OVERVIEW #2354 READ BEFORE START
: JpR~T External size:

W 1000 *D 936 *H 2300 @ SHHNEFR, RIFEENAARETm, RENEEEUTFILR:

RR~F Internal size: 1. ZHMB U ENZEAGESESRE;
W 845 *D 900 *H 2145 2. B EME IS EM R BN mEME, USRS 4N~ 0 ;
3. 1B 71 AEY)E ] B x| Sh R,

4. KE

B Unit: mm

- -~ s s, |

5. A B TR ENETEST|8];
6. HBIFhRFE B R AL ;

@ Dear customer, Thanks for choosing our product, please mind these tips below during the installation:

1. Two or more person should be prepared for the installation;
2. Please use cushioning material for stacking parts after unboxing in case of damaging floor or product;

3. Please don't scratch any part with sharp tool;
. Please check all listed tools are prepared,;

A
5. Please check the space for installtion is sufficient;
6

. Please follow the step by number to build,

/)

)

A 741 Top view A IT11 Frontview A A% Right view

EHIXE CIRCUIT DIAGRAM =& IheeE PRODUCT FEATURE

_ ACpowerin e =
f“ PE //F/\>¢ = '\\

EQDW: ’im[ T E; o . AT
| g Air intake Lamp
| e ?
i > ’ W . RO
. : - o ! { . ! Door lock Air outlet
=t e 3 L | | 138
EEAS T sl J _ .
Scan QR code o Z 1B o-12B 1 2 = . -
| T I i NARRIFF % - — - H
amp SN t
Pc:-;erautlet - . IR human sSensor g:] DESk
U L1A L2A 4]y GND 12— 2
ACOUSTIC POD diocers L L
O e Power adapter *EE'@E*E ’

USER INSTRUCTION - =

I - X E B
B Z M R % 35 2 forXR/SR/AR Pr—

BT (EEEFRARRAF
Soundbox (HK) Acoustic Tech Co., Ltd.
www.soundbox.hk

sPonBA4H  PART LIST

AmR=p YW Y-00 TE TOOLS A-00 HEZRERH Frame part C-00 15 Glass G-00 E82§ Electronics
A-00 1:?7]'2 9B Erame part Code Description Qty. Preview Code Description Qty. Preview Code Description Qty. Preview Code Description Qty. Bresdiai
i} Eepisked Olan
" NIN=i] i A-01 H EBZRTop-leftb il ; _—
e B SIS pans. NN il C-02 H73E| ] Glass door 1 G-01 BRI HIEIR 1
C-00 I Glass Y-01 TOI: wrenc-h 1 A-0D .82 Top -right beam 1 Power&control panel
D-00 HFEH Metal hardware
£-00 Y . A-03 E T A% Bottom -left beam i)
_ [IE Interoir C-05 [5353E Rear glass 1 G-04 RIFAT Ceiling lamp 1
F-00 ZEEARS: Sealing strip B4 A-04 & T~ HZ Bottom -right beam il |
G-00 E32% Electronics Y-02 el Miallst 1 A0S | BiLEEToprantbeam . D-00 H £ Metal hardware -
H-00 EE{# Accegsory o | G-05 AEERFHF % IR human sensor I
I _OO ﬁﬂ FU rnitu re A-06 Et% Tgp_rear beam I D-01 Tﬁ[ﬁﬂﬂﬂﬁﬁlﬂé ClE‘llng Spea ker grlll 1
Y-00 TH Tool - e - H- A
Y-03 R 1 T | PR oflom ot beam : D02 | BUBIHBEBES Doorlockset | 1 00 AcfF Accessory
Plastic crowbar A-08 | [E T2 Bottom -rear beam 1
I H-01 F 4% Power cord 1
A-09 ERITE front -left beam 1 D-04 FRJEfR{I=E2{F Door closer set 1
7~ B A-10 /51t Rear-left b ) e . '
Y'O4 Alﬁlefn\ V;E:Er?;:h 2 I ear-ie eam D-05 iﬁiﬁljﬁfu Class door hmge 2 H-02 ?L‘fﬁﬂﬁ Screw sticker 16 Q
A-11 HaitE front-right beam 1 _
p— : E-00 RIHME Interoir
A-12 oit Rear-right I |
. Ell ARAER SR Left PET felt panel 1 i iERBCENSh Magnet "
Y-05 + SRR 22 4t 1
] Cross head screwdriver A-13 Ffifasm Corner block 8
E21 AR EMR Right PET felt panel 1
H-04 L2 Emergency hammer 1
B-00 &k Side Pad nel E31 TR B4R Top PET felt panel 1 h
Y-06 BARIR 4 T
Vacuum handle LTI | TR e st : cal | e Carpet . H05 | [EARER Bottom plate pad 10
B21~25 | [ER-A Right panel 3
- F-00 &1k %% Sealing strip N
V07 El:i_L;l_l:l:-l_gl- “% . B31~35 E#R-TR Top panel 3 | H-06 IgIEz%F, & Wire hole block 1
Extension bar
B41~45 | E#R-J&k Bottom panel 3 FO1 I'7a /1% PMMA sealing strip 2
. B51 B Reinforced plate 8
V.08 R i
Rachet belt B52 AR Left reinforced plate 1
FO2 PR TR 2% Silicon sealing strip 1
B53 F#4R Right reinforced plate 1

% INSTALLATION STEPS

Glass into slot

/AR \\

.



Stamp

Rectangle


G IO O =25

Wire up accor&}i’ng to labels

N

y

ST-02 T{F/)h&8 WORK COUNTER

STEP 1

A S5 ATTENTION

{55 FH PR 51

« IF7N{EFAHBIE 1000WRY AKTHER B 28 LABH IR IF 4R B ;
- BT AR, . BERUUGRE,;

- BB BT MRS, LEARE,

- IF7HF I XR SR EIRIE,;
- IB70TERERIR R S {E FARR A ;
s IBIRITFRI Lo

User Restrictions

+ Dol use any electronics exceeded 1000W in case of wire burnt;

+ Protect all electric hardware from damage that cause electral leakage;
+ Dofh self-tune the original wiring in case of lectrical leakage;

+ Dotiscratch PET acoustic panel or glass with sharp tool;

« Dotismoke or generate fire in the pod space;

« Dot slam the glass door.

Part list
Code Description Qty.
1 I/ v&g Coffee counter 1
2 #2822 Screw M6*60mm 4
3 A75ARF Allen wrench 1

Part list
Code . Description Qty.
1 T{E/h&g Work counter 1
2 ERHESZ58 Bracket 2
3 #822 Screw M6*35mm 6
4 #2822 Screw M6*25mm 6
5 T4 FLE Grommet 1
6 N7 AIRF Allen wrench 1

STEP 2

SEop:ia

- BRRARTWARYRE, TEHESFIBEZNBTIRME;
+ NEETERE LGS 10KGRZRA;
+ HIESEEET, SRR

- REMNIEAFSFLE;

- RIFRRAEE, WEEHUE RS,

Maintenance

» Please contact authorised personel for repairing,

don't operate without official instruction;
« Dol put anything heavier than 10kg on the counter;
» Please cut off the power supply quickly if any malfunctioningccur;
+ Keep the air outlet unblocked;
+ Keep the interior sanitized, if there is anyoiling

please clean up in time.

Rl R LA B A I TS 0%
Rl BIRERRE, XESER, 1A=

1. WEBRL& ST,
2. WEBRRIHREERRLES 5,

3. REREELEEBIMEXNEH L,
4, REHFRXEIRESETF-

Trouble shooting

Situation 1: No power from socket panel, the fan or
lamp doesn't work.

1. Make sure the power cord is plugged in properly;
2. Check if the fuse is burnt out;
3. Check the wire terminal is firmly connected
to wire with correct label;
4. Check the socket panel is properly connected.

» N2 REE] IR

1. NESRARIERNEEEERE;
2. MR ZERIRN R 22, FEIRIBAUE, BURBL,

Situation 2: Glass door sagging

1. Check if the silicon gel pads are well installed with hinge
on both sides of the glass;

2. Loose screws that fix glass onto hinge. Adjust the glass to
proper position, then tighten screws.




N L I '\I E R~F—¥% SIZE OVERVIEW 223t i%] READ BEFORE START
i I bR EXtemal slze: O THINES, BEEENAATES, REMNEIELUTF/LS:

W 1500 *D 1236 *H 2300 L e
MR Internal size: 1. RHFREE U LNREAGRS S RE;
P Taaerery oo s v 2. R MEE I M e B mmab r, AR Ayt iRk 325 o
g [ — 3. /D PR R BB 25
i Unit: mm — = l 4 RETAFL;
E 5. A BREMNZEE];

6. EIFTRF S HOR &5

@ Dear customer, Thanks for choosing our product, please mind these tips below during the installation:
(8= i 1. Two or more person should be prepared for the installation;

2. Please use cushioning material for stacking parts after unboxing in case of damaging floor or product;

3. Please don't scratch any part with sharp tool;
4. Please check all listed tools are prepared;
5. Please check the space for installtion is sufficient;
) H 6. Please follow the step by number to build;
— S L) N———7 . A—— |
AT Top view AIF{ Front view A LG RIight view

B E CIRCUIT DIAGRAM

= IheeE PRODUCT FEATURE

- Ml _ crm—
: : =
: ] . | K
! D : % . j " ]-.)‘\l]-
| =2 ' $ ﬂm — ° L
| s | = . Lamp
| Le3 — . Air intake
i © N : @ B @
: | : "__I%H i * H:llHLD
——— oo ' g ol | Air outlet
e i s S I outle
ﬁaﬂimﬁgﬁ o Z - QB_C/:—L;E 1 2 Door lock -
Scan QR code z - < 8:5H| cuitchn V2
for video tutorial i Lamp
fA

- HHEEEIR

Socket panel

iw A

i

Power outlet U uin oo - - —2 2 A‘P—l—( E,Z Ez;:l: =<
IR human sensor L v Rl IR human sensor
ACOUSTIC POD dioger

e % X 8 % forXR/SR/AR

AR (ER)EEEABRAT /S EBiE Telephone
iﬁ:it;zi{:;{iiﬁ{usticﬁchEﬂ.,Ltd. 400643 4006 QL

sPonBA4H  PART LIST

S A0 T Y-00 TH TOOLS A-00 $38Y44 Aluminim C-00 %33 Glass F-00 Sealing strip ZER 5%
A-00 1‘3 %% jniﬂ ftF Erame 03 + Code Description Qty. Preview Code Description Qty. Preview Code Description Qty. Preview Code Description Qty. Preview
| == : A-01 T R Top -left beam 1 At
B OO ﬂ-‘!u = jﬁ Slde panEI \ ’:"12@7['__51:&%5 P C-01 j_'_EﬁUIEEE Front-left glaSS 1 E-01 3 fﬁjjﬂi% PMMA Sealing Strip
C-00 IF3IE Glass Y-01 g 1 1 A-02 F_FZ Top -right beam 1 '
D00 &M Metal hardware Torxwrenc PP ——— 1 c02 | B Glass door 1
E-00 [RIFRE Interoir ] i OTtom -Ieft beamm F-02 PERIR ETAR 2% Silicon sealing strip
F-00 ZREHRE Se a“ng strip Hﬂ"'f"‘ A-04 A FHZE Bottom -right beam 1 C-03 53R Front-left glass 1
G-00 FEE4x Electronics Y-02 Rubber :\/l allet 1 A-05 BI_E2R Top-front beam 1 C-04 | AEIIE Front-left glass { F-03 DA ZEF i %% D-form sealing strip
- Eﬂﬁ: Acce_ssory A-06 5 EZ2 Top-rear beam 1 | :
1-00 RE Furniture - D-00 A &f# Metal hardware G-00 Electronics FE2§
Y-00 TE Tool g, A-07 g 22 Bottom-front beam 1 | [
A = . B R &AZ HI EIR
Y03 Plastic crowbar L A08 | [5TZRBottom -rear beam 1 D01 | THHM\ERME Cieling speakergrill | 1 | I GOl | pewerscnitrolpanel
A-09 R front -left beam 1
G-04 R I5AT Ceiling lamp
AR E A-10 cf5tE Rear-left beam 1 D-02 IWIE I HEFPIELEE Door lock set 1
Y"04 i ) 2 e . | T
Allen wrench A-1l | ARUHE front-right beam ! G-05 | AMKEEFF IR human sensor
A-12 A faHE Rear-right 1 e \
D-04 | PEEFR1ZEZH{F D l t 1
FIISHEAT, L dhowey e H-00 Accessory EE‘H:
Y-05 TFHRZZAY, | 1 A-13 FA{iI3ad Corner block 8
Cross head screwdriver D-05 I TAT Class door hinge i : 01 4 Power cord .
A-14 TEY5E T- beam 1
E-00 Interoir -
V-06 IR A | Wﬁﬁﬁ ) H-02 FL{NG Screw sticker 16 Q
Vacuum handle B-00 fiE#k Side panel E-11~14 | ZEBEERIREIR Left PET felt panel 1
| [ -- : H-03 HWIAECENLH Magnet 24 Q
B11~15 | TH#R-7 Left panel 5 '
iy B21~25 | M@tR-7 Right panel 5 E-21~24 | BERAEEWRER Left PET felt panel 1 H-04 22445 Emergency hammer 1 ?
Y-07 : 1 -
Extension bar B31~35 | [EMRk-Iil Top panel 5
Ed4.39 =z H-05 iR Bottom plate pad 4 -
B41~45 | R Bottom panel . TEB AR = 1R Left PET felt panel 1
S, B51 R Backing plate 8 H-06 IIE L5 Wire hole block 1
Y-08 s o bt rl;e it 1 B52 R Left backing plate 1 £-41 &% The carpet 1
B53 AR Right base plate 1

Z % W INSTALLATION STEPS

L N . T . T S
7y

Y oM e =2 b

Wire up according to labels A



Rectangle

Stamp


ST-03 2 & BAR COUNTER

alEP 1

x4 R 0

Same on the other side —/ /g

ST-09 ;5 1% /8 CHAT CORNER

T .

STEP 2

AR E]

Same on the other side

&y

@

Part list

Code Description Qty.

1 I[B& Barcounter 1
EMHE>2Ze Bracket ¢
ZEFF Main pillar 1
T F,E Grommet 1
#824 Screw M6*15mm 5
4
1
1

1244 Screw M6*35mm

B2 4% Screw M4*35mm
R7<AIE Allen wrench

o1 N O O B W (N

STEP 1

7
e

= E N

Part list

Code Description Qty.
1 =E Desk 1
2 XM Main pillar 1
3 JEREZ Pillar holder 1
4 ERESZZe Bracket 1
5 #8222 Screw M6*35mm 4
6 #8222 Screw M6*12mm 2
7 #2222 Screw M4*30mm 3
8 4222 Screw M6*15mm 9
9 F%FLE Grommet 1
10 R7<EIRFE Allen wrench 1
11 #2227] Screw driver 1

ATTENTION

Part list
Code Description Qty.
1 T {E&E Work desk 1
2 RE>ZR Bracket 2
3 T4FLE Grommet 6
4 4222 Screw M6*25mm 6
5 #2422 Screw M6*35mm 1
6 N75EIRFE Allen wrench 1

"_;_'iliill'lli
=

/
{sE FH PR &

- JBEMERBE1000WH ATHZEEZE, LU
s B R, FEE. B EiRLABAR
- I57IFAEERFTmER, LUKE;

- BRSNS R INIE;

- JBITERCAR R MR 2k {58 FRBRAL;

° i%%j(jjj ;ér—_lo

H = 43P

- BRRRTWARER, B7BITHFE;

« I
rRIFMNEH
* RIFRER

- REETESRE _LHGEET 10KGRIZR 7;
EEY, JEHIRTITER IR,

=S LB

e, B BEBIERINEE,

[l RELA B S0 3R 75 3%

. RORL:
1. &
2. lEE
3. lE

4, B3

REIRRE, XEREE, JA5;

ENEES r o L

R PE R Py 22 B IR IS,

ZS

—pr—

RIZE THRIRINE W H R &,

RE TS

- MRR2: IEEI MEF;
1. RES T IKIERNZEE ERE,

2. T3

User Restriction
AR ER B » Don't use any electronics exceeded 1000W in case of wire burnt;

» Protect all electric hardware from damage that cause electrical leakage;

2

- Don't self-tune the original wiring in case of lectrical leakage;
- Don't scratch PET acoustic panel or glass with sharp tool;

- Don't smoke or generate fire in the pod space;

+ Don't slam the glass door.

Maintenance

» Please contact authorised personel for repairing, don’t operate without
official instruction;

- Don't put anything heavier than 10kg on the counter;

» Please cut off the power supply quickly if any malfunctioning occur;

+ Keep the air outlet unblocked;

» Keep the interior sanitized, if there is any soiling, please clean up in time.

Trouble shooting

Situation 1: no power from socket panel, the fan or lamp doesn't work.
1. Make sure the power cord is plugged in properly;

2. Check if the fuse is burnt out;

3. Check the wire terminal is firmly connected to wire with correct label;
4, Check the socket panel is properly connected.

Situation 2: Glass door sagging

1. Check if the silicon gel pads are installed properly on both sides of the
glass with hinge ;

2. Loose screws that fix glass onto hinge. Adjust the glass to proper position,

e R R, BERBAR, HREL, the tighen scrisss



R~F—"% SIZE OVERVIEW

T3/ M READ BEFORE START

Power adapter

12V DC fan

| I\
N I. 4 I JMNRAT External size: @ SHHIER, RMEBEMKARm, TEMSEEMUTILA
- W22007D1536"H2300 1. THRB U LNRREARSERE,;
AR T Internal size: 2. GTEME SR EM B R BT e, R SRR 4™~ m
W2040*D1500*H2140 3. 1571 FtEYsk 7] A I E4RE,
45 Unit: mm e LN
2] : 5. IAE R ENRIE FFiE;
; _ . 6. REFIRF SHRORRE;
E @® Dear customer, Thanks for choosing our product, please mind these tips below during the installation:
- 1. Two or more person should be prepared for the installation;
2. Please use cushioning material for stacking parts after unboxing
N in case damaging floor or product;
@ - 3. Please don't scratch any part with hard tool;
4, Please check all listed tools are prepared;
5. Please check the space for installtion is sufficient;
6. Please follow the step by number to build;
. , A = = o o _— _— & J
AT Top view AIF R Front view A1 Right view
= - ap
g [E CIRCUIT DIAGRAM ~ollge PRODUCT FEATURE
AC power in
FE
2 [
f M_Fﬁ FX e % o JHIXT
|:/"ch . Air intake Lamp
@ N 1 ! ! g e T e e EH
ML |_.|%ﬁ'! * '“'m‘ —
. a ZE - LlEt._D/;J:_zz 1 @2_ Door lock Eﬂ B Air outlet
A — 400 T ° Switch B Lamp
AT . @E
forvidao steris poeroutet ] wr ooy |
IR human sensor e ! 1 d”“' : AERENF X AL
Power adapter " ® Z
i 12V DC fan &y_;éﬁ*ﬁ Sy = i
IR human sensor ' &L IR
[ MOd el L ] ¢—=4N  GND &Switch panel E LAN panel
O e I % > | | &Power panel
S

AN GND F2—2

USER INSTRUCTION =

i B M T & 8 F forXR/SR/AR

AR (ER)EEEABRAT /S EBiE Telephone
iﬁ:it;zi{:;{iiﬁ{usticﬁchEﬂ.,Ltd. 400643 4006 QL

#Pran AAZH  PARTLIST

= A Y-00 TR TOOLS A-00 155244 Aluminim C-00 Glass K15 F-00 Sealing strip Z iR 5%
A-00 4214+ Al _ I Code Description Qty. Preview Code Description Qty. Preview Code F= Desc. & FK Qty.#i=Z| Model REHE Code Description Qty. Preview
-00 $rZ&244 Aluminum alloy :
B-00 Wﬁ*ﬁ Side panel A-01 ELAR Top -left beam 1 C-01 FBIIEEE Front-left glass 1 £.01 1A% PMMA sealing Stl’ip 1
; A L EE - M/ 3=
C-00 ILIE Glass Y-01 7SASEIR 1 A-02 B2 Top -right beam 1
| Torxwrench C-02 33817] Glass door 1
D-00 A& X &4 Fastening A-03 £ T2 Bottom -left beam 1 F-02 FERZ 4% Silicon sealing strip 1
E-00 Aimm Interoir A-04 T2 Bottom -right beam 1 C-03 IEIEIE Front-left glass 1
F-00 =3B Sealing v o G-00 Electronics E358
G-00 H28 Electronics 102 Rubber Mallet L A | mlLaeTop-rant besm ) C-04 £ /1S Front-left glass 1
B : TR TRUAT
- Z - beam 1 G-04 1
H-00 E244 Accessory A8 | R ISETop-near - Ceiling ligh
C-05 AR5 353E Rear-middle glass 1 elling lignt
-00 ZR &L s A-07 Rl 22 Bottom-front beam 1 — AR % y
Y-00 TH Tool Y-03 5 lasticﬁcrowba . 1 A-08 =R Bottom -rear beam 1 C-06 £ EIIE Front-left glass 1 _ Induction switch
- KT S }ER |
B | EeRisRingi-l Ream L D-00 Z&fF Metal hardware G-06 Light switch panel : ki
. A-10 EJ51E Rear-left beam 1 R iR —
_ N7RAIRF D-02 | IFIE JHEFEIEE Door lock set 1 G-07 o 1 ®
Y-04 2 y =i ' Fan switch panel
A“en Wrench A-11 A BT front-right beam 1
. R R ER 10
D-04 | PE/EFR(iI284H 4 Door closer set 1 _ Paiersaekat 5anal G e
A-12 H J51F Rear-right 1 T l G-08 ; 1
Y-05 T FREZ2HL 1 A-13 fFfisa Corner block 8 G-09 LANTEIR 1
Cross head screwdriver D-05 |I%IE|J& T Class door hinge 2 2 __ | LAN panel I A
_ - H-00 Accessory Fioft
Al4 | TESET-beam 1 E-00 Interoir RHE
V-06 IR T O £ 4 | ! H-01 | H&JR&% Power cord 1
Vacuum handle B-00 {iE#k Side panel E-11~14 | AZEEUREIR Left PET felt panel 1
H-02 | FL{ul& Screw sticker 16
B11~15 | [EiR-7Z Left panel 5 /
Ry B21~25 | TMHIR-& Right panel 5 E-21~24 | 5EREEWER Left PET felt panel 1 . . H-03 HARECENS S Magnet 24
Y-07 Extension bar 1 B31~35 | ME{R-I Top panel 5 {
- H-04 T E h 1
B41~45 | ER-JE Bottom panel 5 £-31~32 | TRESASIRESR Left PET felt panel 1 RO L
A B51 ZR Backing plate 8 H-05 | JEMRE Bottom plate pad 4
Y-08 e Prest byal 1 B52 4R Left backing plate 1 = %% The carpet ;
853 E@*& nght base plate l H-06 EEEE2£¥L%. WiFE' thE‘ blOCk l

i w % INSTALLATION STEPS



Rectangle

Stamp


(“x

/Y ) LN
\
° /T %a@mﬁ'@ﬁﬂ@ﬂ \\

rm
p—s
—

/4

A

BN

==X

NUNRRNY/
\
\
\
\
\

Nl

= \ 1Py 25 XN / N
Into the slot { \ :

/

e

V4

. 1 ] - . P
| T i e = P
! o ek i e e gt ST g
! '~ oo g N g g r:_‘:.! P
’ SRR R S By
] 1'I__ I]":,: '.'.:ﬂ'IT-_ ::‘__ .'.].* ;.1-*-'- L) : = %
1 < TR, o "_-,-.l ¥ '-m 0 !_- o -

STEP 1 STEP 2 STEP 3

Part list
Code Description Qty.
1 2@ Desk panel 1
2 F374F Main pillar 1
3 ZZ22H5%1 Frame kitl 2
4 X ZR2A 42 Frame kit2 1
5 JEKEE Pillar holder 1
6 #8244 Screw M6*45mm 10
7 #8242 Screw M6*15mm 8
\ 8 #8244 Screw M6*15mm 1
. 9 1244 Screw M6*25mm 2
10 R75H1RF1.0 Allen wrench 1.0 1
11 #2422 Screw M4*10mm 1
b i 12 N75AIRF4.0 Allen wrench 4.0 1
13 +FH8227] Crosshead screwdriver 1

ZEA=ZIM PRODUCT INTRODUCTION

£ AR H &4 e)ER LA R 3032 75 3%
+ IB7N{EREEE 1000WHYA TR BB 28 LART I3 4% ; - BERRARTWARAERE, TEAHIEFIEZNBEITERE; - Wl BRERKE, XEZE, 1A= - RS20 RIS MR
. IEMIBIRF T W& CEE AR LB SR ER « ANEE H G713 \ : T A= N = + g -
BDRR, TR, IS EARAPRE; i ﬁﬁﬁfr—_ - 10KGRYZRES; 1. B R TR 1. B STAMEERNIE S ERERE;
o T S R e | Lﬁj_ﬁnfllﬁj ;1@}%Efﬂ&T Sl 2. o E BRI RIS 4 R Ao 2 NP RBRIRAME L, ARIBMAE, HREL,
’ 127].”557?]%%)‘&1 NE= *rjﬁﬂﬁ%; ’ f%*:_“]r *i;h?l.,l_ﬁl ) o - ) ﬁﬁ’fﬂ?ﬁ%ﬁﬁﬁﬁ*ﬁ%ﬂﬂ%#‘ﬁ%,
: }ﬁma—;ﬁﬁ; @u&@gﬁﬁgrq ARA ; - RS, W SHIENRENEE, 4. WEARERES ZT o
s WBARDFAXI Lo
User Restrictions Maintenance Problems and Solutions
- Don't use any electronics exceeded 1000W in case of wire burnt; » Please contact authorised personel for repairing, Situation 1: no power from socket panel, the fan or Situation 2: Glass door sagging
- Protject all electric hardware from damage that cause electrical leakage; don't operate without official instruction; lamp doesn't work. 1. Check if the silicon gel pads are well installed with hinge
‘ DOHJ’E self-tune the original wiring in case of lectrical leakage; » Don't put anything heavier than 10kg on the counter; 1. Make sure the power cord is plugged in properly; on both sides of the glass;
* Dontscratch PET acoustic panel or glass with sharp tool; » Please cut off the power supply quickly if any malfunctioning occur; 2. Check it the fuse is burnt out; 2. Loose screws that fix glass onto hinge. Adjust the glass to
. Don}t smoke or generate fire in the pod space; » Keep the air outlet unblocked,; 3. Check the wire terminal is firmly connected proper position, then tighten screws.
* Don't slam the glass door. » Keep the interior sanitized, if thereis any soiling to wire with correct label;

please clean up in time. 4, Check the socket panel is properly connected.



R~F—"% SIZE OVERVIEW

T3/ M READ BEFORE START

i\l,‘g;{)fs;;”;lﬁfozo @ THER, BBEENAASES, RN EEMT/LE:
W ?T_I‘ Internal size: 1 E?—Fﬁaﬂ_% ﬁlrj_tﬂlgﬁg.}\i%%ﬁ%:

/ + E A TR AL T — 525t O 37 \ = IRk = =1 .
~hochid S 2 FEOEHRTA SRS, U R A7

= < /LT
3. 18771 AEYIs ] By B4R,
4 EBEITEFE;
5. IAE R ENRES 8],
6. MEIFT RS IKALTEE,;

BB Unit: mm

7 — )
——ry F B B E
i B @ Dear customer, Thanks for choosing our product, please mind these tips below during the installation:
1. Two or more person should be prepared for the installation;
2. Please use cushioning material for stacking parts after unboxing in case of damaging floor or product;
@= b- , . ,
3. Please don't scratch any part with sharp tool;
4, Please check all listed tools are prepared;
5. Please check the space for installtion is sufficient;
pe [ 6. Please follow the step by number to build;
== = _ e QJ — . Lg I I — == — e
AT Top view A F1T Front view AT Right view
= - al
g [E CIRCUIT DIAGRAM ~ollge PRODUCT FEATURE
AC powerin ._
PE ¢ — _ —T IS .
/_D N [ EH"‘--.'
h , HXO - .« TIAT
|E:~L " Air intake Lamp
O N & L
‘_-_-_-_-___--_-_-—_""'-——-—___ A
. ! - P B X
. i 2 Re—or Gk 1 - b Air outlet
I — 46D z- Switch B Lamp Door lock B
ean QR cod F ° gl
cdn code
for video tutorial Power outlet U L1A —cr/z;“ k i enli 4]
IR human sensor RO ! 1w
Power adapter | A‘HS@EZ;::;& ® .
12V DC fan ey . Wéf :l*ﬁ
&JZF%F *ﬁ += [AX T
[M Ode\ XL] aly T opls IR human sensor E &t FEEI MR
o e &Switch panel 5 LAN panel
Power adapter = s ez
U S E R I N S R U I 0 N | 12V Defan ﬁ || L= &Power pane[
4N GND -2—2
—— ] 12V

5 5 M T X 5 B forXR/SR/AR

12V DC fan

AR (ER)EEEABRAT /S EBiE Telephone
iﬁ:it;zi{:;{iiﬁ{usticﬁchEﬂ.,Ltd. 400643 4006 QL

R B4 PART LIST

2= F N Y-00 TOOLS TR A-00 :58¢#4 Aluminim C-00 Glass I8 F-00 Sealing strip ZF K5
A-00 HEZEZFE  Frame part Code Description Qty. Preview Code Description Qty. Preview Code 7= Desc. B Qty.#i=| Model REE Code Description Qty. Preview
: torn | |
B-00 fllEm#k  Side panel o A-01 £ EAZR Top -left beam 1 c-01 RIS Front-left glass 1 o1 PP — .
C-00 g Glass Y-01 / \, ﬂ:.*ﬁ?h 1 A3 £ L% Top -right beam y p % sealing strip
D-00 HAEH  Metal hardware Torxwrenc : G 1387 Glass door 1
_ _ A-03 £ T2 Bottom -left beam 1 ws s i . .
E-00 RIfE Interoir F-02 FERCEETRE 2% Silicon sealing strip 1
F-00 ZHERZE Sealing strip RS A-04 fa FHEZ Bottom -right beam 1 C-03 o533 Front-left glass 1 |
_ ; - ] i . -00 Electroni
G-00 _,%f Electronics Y-02 e e Tl 1 AOE | BB Topfroritbeam 1 o 38 Frontleft lass ; G-00 Electronics FBz&
0o %_E.{h Acceissory A-06 fa £ZR Top-rear beam 1 G-04 P}%mﬂ 1
1-00 =& Furniture — C-05 th /51538 Rear-middle glass 1 Ceiling light
Y-00 TE Tool g, I A-07 g FZ2 Bottom-front beam 1 o ARG [ T % 1
Y-03 Olastie rrowhar 1 A-08 =T Bottom -rear beam 1 | C-06 £ 5335 Front-left glass 1 Induction switch
" " KTHFF XK T
A-09 AT front -left beam 1 D-00 Eﬁaﬁ: Metal hardware G-06 Light switch panel 1 ii
- A-10 7T [atE Rear-left beam 1 - —
Y-04 N7 ABIRF p) D-01 | RIMEHI\EEWE Cieling speakergrill 1 @ G-07 HLJ*'@ A 1 s
Allen wrench A-11 A8 front-right beam 1 Fan switch panel
) . BB R R Tx
AdZ | ek Rearight . p-02 | WIEI HEFHEE Door lock set 1 o Power socket panel : L
Y-05 T FREZZHL 1 A-13 FA{usass Corner block 8 G-09 HANNES: 1 | 2
Cross head screwdriver D-04 | FE/efR{izs2H{& Door closer set 1 LAN panel
A-14 T35 T- beam 2 | H-00 Accessory ACtF
- I 5™ Class d hi E i| ®
Y-06 R 4 o ) e ’ ® H-01 3 E%% Power cord 1
) Vacuum handle . | .
Al5 inAE Al tub 2 <
Bl @ E-00 Interoir W?ﬂiﬁ H-02 FLALNE Screw sticker 16
: E-11~14 | EREEWER Left PET felt panel 1
R B-00 Side panel fliEx H-03 | FEEEEIENSE Magnet 24
Y-07 Extension bar 1 811-15 | TR Left banel 7 ” E-21~24 | HEFEEREHR Left PET felt panel 1
H-04 L2 Emergency hammer 1
B21~25 EMR-A Right panel 7 E-31~32 | TNEREEREZ1R Left PET felt panel 1
- ’ H-05 R ER Bott late pad 4
V-08 R 1 B31~35 EHR-In Top panel 7 HpRpe
Rachet belt E-A1 | 8% The carpet 1 L
B41~45 HiR-JEE Bottom pa nel 7 H-06 IFIEZ%FL. 5 Wire hole block il

ZAE LI INSTALLATION STEPS

Y/ NN\

12

ey o B 3 S LS

Connect wires according to labels =

&)

&)
t9
\ VA
A

\
ik

,
N
o



Rectangle

Stamp


gi wh ol

F

/
/A
/
/A
/A
/
/

0100|0000
0000000

kl AT A ST
T

A

STEP 1

NS
- %

N

A

v AN\,
TN

®

AN N NN NN N/

N

STEP 6

STEP 3

Part list

Code Description Qty.
1 2@ Desk panel 1
2 F374F Main pillar 1
3 ZZ22H5%1 Frame kitl 2
4 X ZR2A 42 Frame kit2 1
5 JEKEE Pillar holder 1
6 #8244 Screw M6*45mm 10
7 #8242 Screw M6*15mm 8
8 #244 Screw M6*15mm 1
9 #8422 Screw M6*25mm 2
10 R75H1RF1.0 Allen wrench 1.0 1
11 #2422 Screw M4*10mm 1
12 N75H1RF4.0 Allen wrench 4.0 1
13 +FH8227] Crosshead screwdriver 1

{5 i PR
+ 15701 FBiEE 1000WRI A LN ER B2 85 LABA IR 43 8
B R, HEEE. BIERLATRE;

- BN BEETmBER, LUhRE;

+ 157 FFI2E X R B TR ERIE;

+ 1B 7DTERE R MR B 52 FRRA A

* BNRDFXI Lo

User Restrictions

- Don't use any electronics exceeded 1000W in case of wire burnt;

* Protect all electric hardware from damage that cause electrical leakage;
- Don't self-tune the original wiring in case of lectrical leakage;

- Don't scratch PET acoustic panel or glass with sharp tool;

- Don't smoke or generate fire in the pod space;

- Don't slam the glass door.

A= 5I1 PRODUCT INTRODUCTION

Hs 43P

- BERT WA GEE, TEHIESIBE7BI1TIEF;
» FEETERE _EBGEET10KGH AR,
- HINHPERY, 1R RYIRTERIR;

- RIFNEHFSFLIE,

- RIFRENES, WA SHIENMETBIE,

Maintenance

» Please contact authorised personel for repairing,
don't operate without official instruction;
- Don't put anything heavier than 10kg on the counter;
» Please cut off the power supply quickly if any malfunctioning occur,;
« Keep the air outlet unblocked;
» Keep the interior sanitized, if there is any soiling
please clean up in time.

GEAYY L S EY P

- RORL: BEREEREE, XEERE, TiA5.
1. KEBRRARTIET;

2. WEBRIERERNZ R 5T ;

3. R ERIZERBIEBIRT W IEH FE;

4. WEFXEIRETIELT,

Problems and Solutions

Situation 1: no power from socket panel, the fan or
lamp doesn’'t work.
1. Make sure the power cord is plugged in properly;
2. Check if the fuse is burnt out;
3. Check the wire terminal is firmly connected
to wire with correct label;
4. Check the socket panel is properly connected.

1. B RKIERNEEGERE;

Win2: IRIE MR

2. AR ZIRIBM R, HERIBAE, BIRBLZ,

Situation 2: Glass door sagging
1. Check if the silicon gel pads are well installed with hinge

2

on both sides of the glass;
_oose screws that fix glass onto hinge. Adjust the glass to

oroper position, then tighten screws.




	Installation Manual-S
	R100-s安装说明_20220913-01
	R100-s安装说明_20220913-02

	Installation Manual-M
	R100-s安装说明_20220913-01
	R100-s安装说明_20220913-02

	Installation Manual-L
	R100-s安装说明_20220913-01
	R100-s安装说明_20220913-02

	Installation Manual-XL
	R100-s安装说明_20220913-01
	R100-s安装说明_20220913-02


